



95 2-4-C w/Teflon (92-850736A1)

| Parts List | | | | | | |
|------------|-------|-----------|------------------------|-----|---------------|----------|
| Ref | Class | Part | Description | Qty | Comment | Footnote |
| 1 | | 825792 | SHIFT HANDLE | 1 | | |
| 2 | 25 | 825781 | GROMMET | 1 | | |
| 3 | 10 | 822393 12 | BOLT (M5 X 12) | 1 | | |
| 4 | 10 | 40011128 | BOLT (M6 X 20) | 1 | | |
| 5 | 12 | 40023 16 | WASHER | 1 | | |
| 6 | | 825787A 2 | PULLEY ASSEMBLY | 1 | | |
| 7 | | 825788 | BUSHING | 1 | | |
| 8 | 11 | 40026 4 | NUT (M6) | 1 | | |
| 9 | | 850871 1 | THROTTLE LINK | 1 | | |
| 10 | | 825786 3 | CONTROL PLATFORM | 1 | | |
| 11 | 23 | 825789 | BUSHING | 1 | | |
| 12 | 10 | 40011128 | BOLT (M6 X 20) | 2 | | |
| 13 | | 852494A 2 | HORIZONTAL SHIFT SHAFT | 1 | (BIGFOOT) | |
| 13 | | 852494A 1 | HORIZONTAL SHIFT SHAFT | 1 | (NON BIGFOOT) | |
| 14 | | 855609 | INTERLOCK LEVER | 1 | (BIGFOOT) | |
| 14 | | 826063 | INTERLOCK LEVER | 1 | (NON BIGFOOT) | |
| 15 | 10 | 40011111 | BOLT (M5 X 35) | 1 | | |
| 16 | 24 | 824992 | SPRING | 1 | | |
| 17 | 24 | 824993 | SPRING | 1 | | |
| 18 | | 824994 | PLATE | 1 | | |
| 19 | 10 | 822393 12 | BOLT (M5 X 12) | 2 | | |
| 20 | | 828047 1 | STRAP | 1 | | |
| 21 | 10 | 40011128 | BOLT (M6 X 20) | 2 | | |
| 22 | | 852489 | COVER | 1 | (MANUAL) | |
| 22 | | 855743 | COVER | 1 | (ELECTRIC) | |
| 23 | 10 | 40011128 | BOLT (M6 X 20) | 2 | | |
| 24 | 87 | 11083A30 | STOP SWITCH | 1 | | |
| 25 | | 12044 1 | RETAINER | 1 | | |
| 26 | | 15920A54 | LANYARD STOP SWITCH | 1 | | |
| 27 | 54 | 816311 | CABLE TIE (8 IN.) | 3 | | |
| 28 | | 852472 | WIRE | 1 | (MANUAL) | |
| 29 | | 855888F | BRACKET | 1 | | |
| 30 | 10 | 822393 12 | BOLT (M5 X 12) | 1 | | |
| 31 | 87 | 813960A 5 | SWITCH | 1 | ELECTRIC | |
| 32 | | 824923 | PLATE | 1 | ELECTRIC | |
| 33 | 10 | 824706 20 | SCREW (M3.5 X 20) | 2 | ELECTRIC | |